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Das Kunststoff-Zentrum

Test Report

Test Report no.: 202128/19
Customer: LUNA PLAST a.s.
Hofin 93

27601 Meélnik
Czech Republic

Order: Test according to DIN EN 16421:2014
Method 2: Measured by means of the volume of the biofilm
Product: Pipe @ 32 x 3,0 mm
Material: PE 100 Sabic Vestolen 6060R
Color: black
Letter of: 2019-11-21 Your reference: --
Samples received:2019-11-20 Sampling: --

Test period: 2019-12-18 to 2020-03-16

The test report comprises 4 pages.

Wirzburg, 17 August 2020
Sg/mo

o

Dipl.-Biol. Thomas Stintzing

Head of New Businesses

Dr.-Ing. Marcus Heindl
Head of Testing Laboratory

Die auszugsweise Wiedergabe, Vervielfaltigung-und Ubersetzung dieses Berichtes bedarf der schriftlichen Genehmlgung der SKZ = Testing GmbH Dle Ergebnisse beziehen sich auf die gepriiften
Produkte. Demkkredtllerungsumfang kannim Internet unter www.skz.de eingesehen werden.
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